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Spraying Devices, Inc,

26-200/1

Motorized Volve Assenbly

Number Code Description Quantity
1 56-501/T |BOOM SECTION VALVE NRGO11 3
e 56-—200/T VOLUMETRIC CONTROL VALVE 1
3 56—-645 BY-PASS MANIFOLD 1
4 56-646 MALE CLOSED ADAPTER 1
8 56647 ADAPTER 3/4 NPT 1
6 56648 STAINLESS STEEL SCREW 4
7 56-649 STAILESS STEEL MOUNTING BRAKET 2
8 56-650 STAINLESS STEEL SELF—LOCKING NUT 4
9 56-614 3/4 HB QUTLET 4
10 56-652 WASHER 4




SPRAYING DEVICES, INC.

F.0. Bax 3107 VisAla, CA 92278 PH.# (B59) 734-83553

56-501/T
SINGLE MOTORIZED VALVE
Item Part Description Oty.
Numbar

1 56-637 Valve Body 1
2 56-633 Valve Motor Body 1
3 56614 Adopter 3/4"HB 1
4 56—-640 Volve Stem Kit 1
a 56-630 Screw 6M X 30M 4
6 56—605 Nut &M 4
7/ 56—604 QO-Ring 1.78M X 6.75M Viton 3
8 56—608 Lock Pin Round 1
8 15-629 Lock Pin Square 1
10 56—-638 Snop Lock 1
11 56-832 Connecting Rod For Valve 1
12 56=-601 0-Ring M7 X M16 X M7 VITON 1
13 56-635 O=Ring 2.62M X 12.37M Vitan 1
14  |56-626 Valve Motor Assambly 1
1

20 [56-634 Motor Gear Pin Bushing

27  [56-613 Q-Ring 2.62M X 22.22M Viton

1
28 |56—-631 Screw &M 4
28 |s6-627 Valve Mator Cover 1
30  |56-647 Adapter 3/4°FPT 1
31 |56-628 O-Ring 2.62M % 39.34M EPOM 1
32 |56-645 | |Mainofold with 3 Baloncing Valves 1
33  |56-646 Closed Adopter 1
34 |56-643 Seat
35 |56-656 Valve Stem

4 36 |56-609 Washer
37 |56-641 O—Ring 7.2M X 12M X 1M INOX
38 |56-642 Washer , UNI 7434 4

39 |56-659 Spring NRGO11

40 |56—-644 Q-Ring 7.1M X 1IM X 1M INOX

41 56—657 Spring  NRGO11
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SPRAYING DEVICES, INC.

B.0. Box 3107 Visaua, Ca 93278 P (B59) 734-55580

56-200T

PRESSURE REGULATING VALVE

Item Nﬁfr:tt:ier Description Qty.
: SN 1 56-606 Regulator Body 1
>0 2 |56-602 Motor Housing Body 1
&) 3 |56-615 Motor Cover O—Ring . 1
; g .'.. z ' | 4 56—-623 Motor Support 1
=S 5 56-620 Male Support/Electronic Card 1
&) | 6 56-621 Female Support/Electronic Card 1
= 7 [56~619 Stop Switch For Volve 1
i g 8 56-611 Regulator Stem 1
= g 56-612 Regulator Valve Seat 1
N 10  |56-609 Washer 1
" 36-618 Screw M6 X M55 4
12 56-605 Nut M6 4
13 56-607 Lock Pin Square 1
14 56614 Adapter 3/4"HB 1
15 56-608 Lock Pin Round 1
16 56-625 Regulator Gear Box 1
17 56—-622 Motor Support/Veolumetric Valve 1
18 56-617 Regulator Curcit Bord i
19 56-616 Regulator Cover 1
20 S56-604 O-Ring M1.78 X MB.75 Viton 2
21 56-613 O—Ring M2.62 X M22.22 Viton 1
; 22 |56-624  |O—Ring M1.78 X M5.28 Viton 3
23 56—-603 Snap Lock 1
24 56—-601 O=Ring M7 X M16 X M7 Viton 1
25 56—600 Spacer /Electric Volumetric Valve 1
26 56~610 Regulator Stem Spring 1




